

試験成績書

株式会社 豊運
大阪市東住吉区今川3-12-4
TEL 06-6708-8132
FAX 06-6708-8133



製品名 ベランダレベラー

試験項目	単位	試験結果	試験方法	
練り混ぜ水量	%	22.0	水/粉体	
スラリー比重	kg/ℓ	2.0	JIS A 1171	
フロー値	cm	19.8	JASS15 M-103	
凝結時間	始発	時間一分		2-10
	終結	時間一分		2-50
曲げ強度	3日	N/mm ²		5.0
	7日	N/mm ²		6.2
	28日	N/mm ²		6.8
圧縮強度	3日	N/mm ²		15
	7日	N/mm ²		20
	28日	N/mm ²		23
下地接着強度	N/mm ²	2.2		
表面接着強度	N/mm ²	2.0		
長さ変化	%	-0.10		
耐衝撃性	—	割れおよびはがれなし		